SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5/5MHz

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 763.80435 MHz -54.95 dBm -41.95 dB 30.000 MHz 815.000 MHz 100.000 kHz 780.67341 MHz -54.86 dBm -41,86 dB
860,000 MHz 1,000 GHz 100.000 kHz 936.85315 MHz -54,27 dBm -41,27 dB 860,000 MHz 1,000 GHz 100.000 kHz 879.37063 MHz -54,08 dBm -41,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85729 GHz -42.27 dBm -29.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86528 GHz -42.24 dBm -29.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -36.79 dBm -23.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -36.77 dBm -23.77.dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10472 GHz -41.14 dBm -28.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.76206 GHz -41.16 dBm -28.16 dB
) [ [ I J X
pectrum Spec 1
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
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-20 dBm -20 dBm
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-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B00.28861 MHz -55.00 dBm -42.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 795.18866 MHz -54.62 dBm -41.62 dB
860,000 MHz 1,000 GHz 100.000 kHz 887.06294 MHz -54,04 dBm -41.04 dB 860,000 MHz 1,000 GHz | 100.000 kHz 901.74825 MHz -54.05 dém -41,05 dB&
1.000 GHz 3.000 GHz 1.000 MHz 2.82979 GHz -42.41 dBm -29.41 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87228 GHz -42.22 dBém -29.22 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -36.93 dBm -23.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.84 dBm -23.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.44764 GHz -41.36 dBm -28.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.74806 GHz -40.93 dBm -27.93 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 771.25812 MHz -54.89 dBm -41.89 dB 30.000 MHz 815.000 MHz 100.000 kHz 708.48951 MHz -54.73 dBém -41.73 dB
860,000 MHz 1,000 GHz 100.000 kHz 889.58042 MHz -54,19 dBm -41,19 dB 860,000 MHz 1,000 GHz 100.000 kHz 872.37762 MHz -54,20 dBm -41,20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83829 GHz -42.17 dBm -29.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86428 GHz -42.10 dBm -29,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -36.77 dBm -23.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -36.73 dBm -23.73 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -41.18 dBm -28.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.42439 GHz -41.30 dBm -28.30 di
] i ) A
11:1
Spectrum - Spec 1 -
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit PARS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 673.57446 MHz -54.80 dBm -41.80 dB 30.000 MHz 815.000 MHz 100.000 kHz 675.53598 MHz -54.80 dBm -41,80 dB
860,000 MHz 1,000 GHz 100.000 kHz 874.89510 MHz -54,32 dBm -41,32 dB 860,000 MHz 1,000 GHz 100.000 kHz 888.60140 MHz -54,32 dBm -41,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81980 GHz -42.23 dBm -29.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83429 GHz -42.25 dBm -29.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -36.76 dBm -23,76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -36.71 dém -23.71dB
7.000 GHz 9.000 GHz 1.000 MHz 7.74306 GHz -41.19 dBm -28.19 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.12272 GHz -41.24 dBm -28.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B804.60395 MHz -54.94 dBm -41.94 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -54.76 dBm -41.76 dB
860,000 MHz 1,000 GHz 100.000 kHz 968.18182 MHz -54,43 dBm -41,43 dB 860,000 MHz 1,000 GHz 100.000 kHz 983.70629 MHz -54 .44 dBm -41.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.68133 GHz -42.36 dBm -29.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84929 GHz -42.20 dBm -29.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -36.84 dBm -23.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -36.76 dBm -23.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.76306 GHz -41.00 dBm -28.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.77706 GHz -41.31 dBm -28.31 dB
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Spectrum
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 749.28911 MHz -54.91 dBm -41.91 dB
860,000 MHz 1,000 GHz 100.000 kHz 966.64336 MHz -54,00 dBm -41,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B5379 GHz -42.13 dBm -29.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -36.97 dBm -23,97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90577 GHz -41.39 dBm -28.39 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

pec 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg
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Limit rwrk PARS Limit l‘thnrk
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 757.52749 MHz -54.75 dBm -41.75 dB 30.000 MHz 815.000 MHz 100.000 kHz 794.79635 MHz -54.84 dBm -41.84 dB
860,000 MHz 1,000 GHz 100.000 kHz 881.32867 MHz -54,44 dBm -41,44 dB 860,000 MHz 1,000 GHz 100.000 kHz 912.23776 MHz -54,29 dBm -41,29 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83729 GHz -42.20 dBm -29.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.84779 GHz -42.27 dBm -29.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97275 GHz -36.93 dBm -23.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -36.91 dBm -23.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -41.29 dBm -28.29 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.76756 GHz -41.31 dBm -28.31 dB
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 784.59645 MHz -54.73 dBm -41.73 dB
860,000 MHz 1,000 GHz 100.000 kHz 980.76923 MHz -54,35 dBm -41,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B6378 GHz -42.04 dBm -29.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -36.82 dBm -23.82 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.75956 GHz -41.30 dBm -28.30 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 5/5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Limit rwrk PARS Limit l‘thnrk
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 795.97326 MHz -54.89 dBm -41.89 dB 30.000 MHz 815.000 MHz 100.000 kHz 658.66692 MHz -54.78 dBm -41.78 dB
860,000 MHz 1,000 GHz 100.000 kHz 946.50350 MHz -54,15 dBm -41,15 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B5.52448 MHz -54.42 dBm -41,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83529 GHz -42.28 dBm -29.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87828 GHz -42.00 dBm -29.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -36.78 dBm -23.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -36.97 dBm -23.97 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.74656 GHz -41.14 dBm -28.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03874 GHz -41,28 dBém -28.28 dB
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 705.35107 MHz -54.84 dBm -41.84 dB
860,000 MHz 1,000 GHz 100.000 kHz 906.92308 MHz -54,21 dBm -41,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82129 GHz -42.28 dBm -29.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.77 dBm -23,77 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.75506 GHz -41.18 dBm -28.18 dB
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 5/ 10MHz

Lowest Channel / 64QAM Middle Channel / 64QAM

Spectrum u%;" pec 1 ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 776.75037 MHz -54.85 dBm -41.85 dB 30.000 MHz 815.000 MHz 100.000 kHz 801.07321 MHz -54,93 dBm -41,93 dB
860,000 MHz 1,000 GHz 100.000 kHz 980.34965 MHz -54,40 dBm -41,40 dB 860,000 MHz 1,000 GHz 100.000 kHz 929.44056 MHz -54,35 dBm -41,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82279 GHz -42.37 dBm -29.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.87828 GHz -42.06 dBm -29.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -36.55 dBm -23.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -36.66 dBm -23.66 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.10922 GHz -41.22 dBm -28.22 db 7.000 GHz 9,000 GHz 1.000 MHz 7.74406 GHz -41.25 dBm -28.25 dB
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Highest Channel / 64QAM

Spectrum
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -54.92 dBm -41.92 dB
860,000 MHz 1,000 GHz 100.000 kHz 896.01399 MHz -54,27 dBm -41,27 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83129 GHz -42.19 dBm -29.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -36.78 dBm -23,78 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.09523 GHz -41.22 dBm -28.22 dB
( I ] o
11:
TEL : 886-3-327-3456 Page Number 1 A5-40 of 41

FAX . 886-3-328-4978



ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0184
40 Normal Voltage 0.0036
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0051
0 Normal Voltage 0.0241

-10 Normal Voltage 0.0299 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0258
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.65 4.78 4.87 5.83
Middle CH 3.36 4.93 4.90 5.80 PASS
Highest CH 3.68 4.52 5.01 5.65
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.09 6.43 - -
Middle CH 6.00 6.46 - - PASS
Highest CH 6.29 6.49 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG012201B

LTE Band 7/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum ,
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
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G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.58 dBm 23,26 dBm 3.67 d8 2.70 dB 3.57 dB 3.65 dB 3.71 dB Trace 1 21.42 dBm 26.69 dBm 5.27 d8 2.35 d8 4.12 da 4.78 da 5.10 dB
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 19.81 dBm 24.67 dBm 4.86 d8 2.81 dB 4.78 dB 4.87 dB 4.90 dB Trace 1 20,28 dBm 26,88 dBm 6.50 dB 3.01 d8 4.90 da 5.83 d8 6.29 dB
—— — e —
L N J [ L 1 W e

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
X
.
0.0 \ 0.0
5
] By N
1E ¥ 1E 3
1E 1E ¥
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 19.46 dbm 24,33 dbm 4.85 d8 2.90 6B .76 0B +.90 0B +.93 0B Trace 1 [ 20.36 dem | 26,72 dbm 5.35 d8 2.99 d8 4.90 d8 5.80 d8 5.23 08
| e—— I e———
L )i ) B e W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
e
% o
0.0 1 0.0
5 W 3
3 3 3
1E- - 1E- 4 -
% | %
S | RS
\ {
1€ 1€ 3
¢ \ A
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | oase | | Mean | Peak | Crest | 10% | 105 | D% | Do |

Trace 1 [ 19.47 dbm 24,45 dBm 4.97 d8 .07 6B +.90 0B 8 Trace 1 [ 20,07 dem | 26,10 dbm 5.03 d8 3.07 d8 4.90 d8 5.65 da 5.91 08
| e—— — _—
L J J [ L ) ] W e

TEL : 886-3-327-

3456
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
00 G
~ B ~
1E- 1E- =
i g N 7
N A \
1E 1E T
i
1 f 1
T T i3
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 18,80 dBm 24,89 dBm 6.10 d8 2.75 dB 5.39 dB 6.09 dB 6.17 dB Trace 1 19.42 dBm 26,88 dBm 7.45 dB 3.04 d8 5.07 d8 6.43 dB 7.16 dB
—— e —
L JU J [ )jd ] SRR e

Middle Channel / 1RB

Middle Channel / Full RB

L JL

L JL

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

- o -
< B
0.0 ; 0.0 -
4 . & 3
< ; <
1€ - 1€ 5 -
% \ %

1E- 1E- \

1 1 |

B B :

CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 | 18,38 dbm | 24,35 dem 5.97 da 2.81 08 5.48 0B 5.00 0B 5.03 08 Trace 1 [ 19.21 dbm | 26,66 dBm 7.45 d8 3.07 d8 5.13 d8 5.45 d8 7.19 68
| e—— | e——
[ CTTT [ CEREREERC

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
0.0 . 0.0
3 - 5 -
i % B %
i < <
1E- - 1E- % -
“ v 5
\ \ \
1€ 1€ L
&
\
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | | D% | Do |
Trace 1 18.19 dBm 24,50 dBm 6.30 dB 3.07 dB 5.30 dB 6.29 dB 6 B Trace 1 18,42 dBm 26.06 dBm 7.64 dB 3.10 d8 6.49 dB B
| e—— ==
L J J [ L ) ] WD e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.85 4.81 9.85 9.71 | 14.36 | 14.42 | 18.86 | 19.14
Middle CH - - - - 4.93 4.90 9.67 9.67 | 14.36 | 14.60 | 18.90 | 18.78
Highest CH - - - - 4.86 4.92 9.83 9.81 | 1454 | 14.45 | 18.94 | 18.86
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 491 - 9.79 - 14.27 - 18.74 -
Middle CH - - - - 491 - 9.77 - 14.33 - 19.22 -
Highest CH - - - - 4.85 - 9.73 - 14.42 - 18.82 -
TEL : 886-3-327-3456 Page Number : A7-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 1

6QAM

pectrum = pectrum -
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.07 dBm) ™M1[1] 14.00 dBm)
1273000 GHZ 2.50171100 GHz,
= 26.00 dB @ ndB 26.00 dB
10d o 4.845000000 MHZz 104 An_ S, PR i, 4.805000000 MHz|
’i Q factor 516.5] ; Q factor 520.6)
d i |
a o
/ ] \
10 - 10 di t ;
! /! \
204 i 2 7 204 - \
o~ s il —~J = P
A AV ol il LMy | e o - AP P
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2,50273 GHz 15.07 dBm ndB_down 4.845 MHz ML 2.501711 GHz 14.80 dBm ndB_down 4,805 MRz
TL 1 2,500102 GHz -10.80 dBm nd8 26.00 d TL L 2.500112 GHz -11.22 dam n 26.00 dB
T2 1 2,504948 GHz -10.62 d8m Q factor 516.5 T2 1 2.504918 GHz -10.96 dBm Q factor 520.6
— —
L I o —

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.96 dBm) ™M1[1] 13.72 dBm)
1592900 GHz 497100 GHz
= 26.00 dB| @ M1 ndB 26.00 dB|
g I L T et 4.925000000 MHz, 04 P . A g 4.895000000 MHZ|
JI 514.9) f Q factor 5172.7
o di | 0di
1 k1 T4
-10 df ’*\ -10 de -
20 d " 20 d ,/
bk / A
ey TN e AT v
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,535929 GHz 14.96 dBm nd@ down 4.925 MHz M1 2.534371 GHz 13.72 dBm nd@ down 4,895 MHZ
TL 1 2,532552 GHz -10.80 dBm nd 26.00 dB TL L 2.532552 GHz -12.41 dm n 26.00 dB
T2 1 2,537478 GHz -10.79 dém Q factor 514.9 T2 1 2.537448 GHz -12.22 dém Q factor 517.7

L I

Highest Channel

/5MHz / QPSK

Highest Channel /5MHz / 1

6QAM

pectrum

&

pectr

m

(=]

Ref Level 30.00 dBm

Offset 11,90 db « RBW 100 kHz

Ref Level 30,00 dBm

Offset 11,90 db w RBW 100 kHz

o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.75 dBm| mili] 14.61 dBm|
4782000 GHz 256767000 GHz
e ¥y  ndB 26.00 dB| & " nde 26.00 dB|
w0 it T d o M Bl o~ 855000000 MHz wd - e NN, B\ i 4.915000000 MHZ]
’{ Q factor 1 528.9) i Q factor 522.4
od | od
o/ \ J
BUE! X -10d
/ 20 di
ol ~ ~\ P il
-\ v VA A .
i T -
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.56782 GHz 15.75 dém ndB down 4.655 MHz ML 2.56767 GHz 14.61 dBm ndB down 4,915 MHz
TL 1 2565062 GHz -10.09 dém nd8 26.00 dB TL 1 2.565052 GHz -11.74 dém nd8 26.00 d8
T2 1 2,569918 GHz -10.49 dém  factor 526.9 T2 1 2560968 GHz -11.55 dém  factor 522.4
L ) - ( )i ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.07 dBm)| MI[1] 15.67 dBm
. 2.5066780 GHz 2.5084170 GHZ]
20 1 20 M1
A o e 26.00 dB nde_ 26.00 dB
04 i Il Ml Al 9.850000000 MHZ, 104 A e et 9.710000000 MHZ|
] Q factor 254.5 Q factor \ 258.3
o 4 0 df { ¥
. k
10 df 10 1 :
/
20 d ‘_JJ e 20 d \._J
e it PP SNy U P—
0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2506678 GHz 16.07 dam nd@ down 9.85 MHz ML 2.508417 GHz 15.67 dam nd@ down 9.71 Wz
T 1 2,500065 GHz -9.39 dBm nd8 26.00 dB TL L 2,500145 GHz -10.25 dbm n 26,00 d8
T2 1 2,509915 GHz -10.31 dém Q factor 254.5 T2 1 2.509855 GHz -10.88 dém Q factor 258.3
— —
L ] A L ] o

dle Channel / 10MHz / QPSK

Mid

dle Channel / 10MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.73 dBm)| MI[1] 17.01 dBm
M1 2.5974780 GHZ| M1 2.5371980 GHz
= Jm ndgy 26.00 dB @ ~ndE 26.00 dB
g - VB 9.670000000 MHZ, 104 A L 9.670000000 MHZ|
! Q factor | 262.4 7 Q factor 262.4
od -! ! od
T 1
10 df Y -10 o
] T T
! \
20 d 20 d
~ . o I,
o Gl s 1 VY A I - Our
40 d -40 de
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.537478 GHz 16.73 dam nd@ down 9.57 MHz ML 2.537198 GHz 17.01 dam nd@ down 9,67 MHZ
TL 1 2,530185 GHz -9.84 dBm nd 26.00 dB TL L 2.530165 GHz -8.99 dBm n 26.00 dB
T2 1 2,539855 GHz -9.05 dBm Q factor 262.4 T2 1 2.539835 GHz -8.94 dBm Q factor 262.4

Highest Channel / 10MHz / QPSK

High

est Channel / 10MHz / 16QAM

pectrum s pectrum 7
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.57 dBm| mili] 67 dBm
2.5680970 GHZ| . 9790 GHz
e N 26.00 dB & - ¥y nde 26.00 dB
04 e R \ 2.830000000 MHZ 104 T e B 2.810000000 MHz
‘\ 261.2 ] Q factor | 261.6
ad \ od ! L
o Lo
v / te
BUE! -10 d 7 ;
l‘f
20 d —= 20 di
P ~ R (N - —]
a0 40 =
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.568097 GHz 16.57 dBm ndB down 9.63 MHz ML 2.565679 GHz 15.67 dBm ndB down 9,51 MHz
TL 1 2,560085 GHz -9.53 dBm nds 26.00 dB TL L 2.560085 GHz -10.55 dam nds 26.00 d8
T2 1 2, 569915 GHz -9.70 dBm  factor 2512 T2 1 2.560895 GHz -10.02 dém  factor 2616
L ) ) - ( )i ) -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum = pectrum -
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.46 dBm) ™M1[1] 13.00 dBm)
2.5128950 GHz 2.5085190 GHZ]
= ndB " 26.00 dB @ 26.00 dB
g IO A, BB S 14.356000000 MHZ| 0d Ak Pl 14.416000000 MHz|
Q factor 175.0) ] Q factor 174.0
od 0 d JI
10 d - -10 di
\ 7
\ 0 / \\
P T - 7 -
PPV v T P A B e Ly,
oA
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,512895 GHz 15.46 dBm nd@ down 14,356 MH2 M1 2.508519 GHz 13.80 dBm nd@ down 14,416 MHZ
T 1 2,500427 GHz -9.98 dBm nd8 26.00 dB TL L 2,500367 GHz -11.64 dam n 26,00 d8
T2 1 2,514783 GHz -10.21 d8m Q factor 175.0 T2 1 2.514783 GHz -11.97 dam Q factor 174.0
— —
L )| A L ] o

ddle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.74 dBm) ™M1[1] 14.22 dBm)
2.5999150 GHZ| 2.5363790 GHz
[
= ndB 26.00 dB @ T ndB 26.00 dB
04 M TR A PN i A 14.356000000 MHz| 104 o e (NS N o [ BN A 14.595000000 MHz
4' Q factor 176.9 I Q factor 1 173.8]
od od | Ly
i}
10 df -10 o 7
20 d 20 d 4
o f L/ AW / n
PR W T . 5 J A b e
|20 e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,539915 GHz 15.74 dBm nd@ down 14,356 MH2 M1 2.536379 GHz 14.22 dBm nd@ down 14,595 MHZ
TL 1 2,527747 GHz -9.99 dBm nd 26.00 dB TL L 2.527747 GHz -11.34 dBm n 26.00 dB
T2 1 2,542103 GHz -10.04 dBm Q factor 176.9 T2 1 2.542343 GHz -11.60 d8m Q factor 173.8

L I

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

pecrum = pectrum =
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.95 dBm| mili] 14.88 dBm|
2.5565660 GHZ| 597130 GHz
e 5 ndB 26.00 dB & ndB 26.00 dB
RN PR vt WL - I 14.535000000 MHz 104 A PN Aoy - TV 14.446000000 MHz
Q factor 175.9 ] 5 Q factor ‘! 177.2
} od . |
-
1‘,’ -10d 4 s,'
\ / \
5 zod ' Y
PN ST RN e N
WY o I me—ad L n N
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,558566 GHz 14.95 dBm ndB down 14.535 MHz ML 2.550713 GHz 14.88 dBm ndB down 14445 MHz
TL 1 2855157 GHz -11.35 dém nd8 26.00 dB TL 1 2.555247 GHz -11.42 dBém nd8 26.00 d8
T2 1 2,569693 GHz -10.52 dém  factor 175.9 T2 1 2.560893 GHz -10.81 dém  factor 177.2
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum o pectrum -
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  18.5ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.36 dBm) ™M1[1] 13.63 dBm)
2.5094410 GHz
20 20 .
ndB 26.00 dB nda M1 26.00 dB
10d n | G By 18.861000000 MHz 0d N b Mo pen B .\J‘.,_ o 10.141000000 MHz
! Q factor \ 1332.0 Q factor”™ 131.4
od 0 d
j i ]
10 g i 10 d 7
J \ /
/ \ o \
o ST L = s hany
T . e St e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,509441 GHz 14.36 dBm nd@ down 18.861 MH2 M1 2.515435 GHz 13.63 dBm nd@ down 19,141 MHZ
T 1 2500609 GHz -11.86 dm nd8 26.00 dB TL L 2,50045 GHz -12.11 dbm n 26,00 d8
T2 1 2.519471 GHz -11.63 d8m Q factor 133.0 T2 1 2.51959 GHz -12.16 dém Q factor 131.4
— —
L it ] ] L ] ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.14 dBm) ™M1[1] 12.90 dBm)
2.5265280 GHz 159990 GHZ,
= GE nd 26.00 dB @ 11 26.00 dB
10 d e VL arma o B A 18.901000000 MHZ| 0d o o K 18.781000000 MHz
!' Q factor 133.7] f = v 135.0
od 0 d
-tod J -10d !
/ [
204 [ 20d
U T
s A o oy
e M, - sl i,
i 0 A8
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2526528 GHz 13.14 dam nd@ down 18.901 MHz ML 2.535099 GHz 12,90 dam nd@ down 18,781 MHz
T 1 2,52549 GHz -13.02 dbm nd 26.00 dB TL L 2.525689 GHz -11.36 dBm n 26.00 dB
T2 1 2,544391 GHz -13.29 dém Q factor 133.7 T2 1 2.544471 GHz -12.84 ddm Q factor 135.0

L I ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pecrum = pectrum =
Ref Level 30.00 cBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.10 dm| mili] 13.45 dBm|
519580 GHz, 9240 GHz
e y nes 26.00 dB & T ndB 26.00 dB
et e ] AL ABYAN ey - 18.941000000 MHz . o - A B 1B.861000000 MHz
104 {n T Qfactor ™\ 135.3 n T & e 135.5
[
od od t
! -
BUE! -10d I'f :
20 d 20 di ; L.
b Apon A L Y saV AT T A AR A
= V)
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2561958 GHz 15.10 dBm ndB down 18.541 MHz ML 2.555024 GHz 13.45 dBm ndB down 18,661 MHz
TL 1 2,55049 GHz -10.78 dém nd8 26.00 dB TL 1 2.55049 GHz -12.39 dém nd8 26.00 d8
T2 1 2,569431 GHz -11.48 dBm  factor 135.3 T2 1 2.569351 GHz -12.55 dém  factor 135.5
L i ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

pectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.99 dBm) ™M1[1] 14.50 dBm)
1180100 GHz 2.5091960 GHz]
= ] 26.00 dB @ ndB ! 26.00 dB
w0 . Kon - 4.905000000 MHZz 104 o e AT BRI~ 9.790000000 MHZ|
N v 510.0) 7 Q factor 256.3
od | 0 di £
¥ _;’
-10d 10 d -
4
204 e
e R P
- oA o s
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.501801 GHz 12.99 dam nd@ down 4.905 MHz ML 2.509196 GHz 14,50 dam nd@ down 9,79 WHz
T1 1 2,500032 GHz -13.43 dbm nd8 26.00 dB T1 L 2.500085 GHz -11.21 dam nd8 26,00 d8
T2 1 2,504938 GHz -13.18 dém Q factor 510.0 T2 1 2.509875 GHz -11.49 ddm Q factor 256.3
— — — —

(S I 4 - L JL 4 ‘
pectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 dBm)| ™M1[1] 14.11 dBm)
1583900 GHz 126820 GHZ,
= idB 26.00 dB @ v 26.00 dB
g S N N #rrem A A 4.905000000 MHZ| 0d L 0.770000000 MHz|
Qfactor™ VY 517.0) / 259.2
/
o d | 0 di / \
/ \
10 df — 10 ol 1 L
/ /
20d I,’ 20d !f
-a0 / S — 30 dBm— L < .
RWATPSNY: 2 AR P ST L 0 dem= —
-40 df -40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2535839 GHz 13.54 dam nd@ down 4.905 MHz ML 253682 GHz 14,11 dam nd@ down 9.77 Wz
T1 1 2,532542 GHz -12.31 dbm nd8 26.00 B T1 L 2.530145 GHz -12.39 dbm nd8 26,00 d8
T2 1 2537448 GHz -12.55 dam Q factor 517.0 T2 1 2.539915 GHz -11.67 d8m Q factor 259.2

L L J L L J
pectrum t“? pectrum l"%‘
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.07 dBm) ™M1[1] 14.95 dBm)
4783000 GHz 7430 GHz
20 1 ndB 26.00 dB 20 ';- ndB 26.00 dB
d b X o B 4.845000000 MHZz . AN I o B e 0.730000000 MHz|
1 AT T QT.‘.I‘F/‘-“"'\‘ 530.0 o 7 Qfactar Y 263.3
o d J 0 di J \‘
10 d - -10 di i L
7 !
1
204 ¥
! I
-0 ] =,
e e R YA PA O e
50 df 50 d
&nd -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 256793 GHz 12.07 dam nd@ down 4.845 MHz ML 2,561743 GHz 14,35 dam nd@ down 9.73 WHz
T1 1 2,565062 GHz -14.20 dBm nd8 26.00 dB T1 L 2.560145 GHz -12.35 dbm nd8 26,00 d8
T2 1 2,569908 GHz -14.13 dém Q factor 530.0 T2 1 2.569875 GHz -11.33 dém Q factor 263.3
" =  id
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.6a dBm) 12.76 dBm)
2.5134640 GHZ| 2.5092410 GHz
= ndB 26.00 dB @ ML 26.00 dB
¥
» A /B, - 14.266000000 MHz . X 18.741000000 MHz
o Y Y racter 176.2 n e 133.9
od 0 d
10 df -10 o
20 d 20 d
A LY
N H' . - A AN A
Y L p RPN PP s A b e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.513464 GHz 13.63 dam nd@ down 14.266 MHz ML 2,509241 GHz 12.76 dam nd@ down 18,741 MHZ
TL 1 2,500367 GHz -12.76 dm nd8 26.00 dB TL L 2.500809 GHz -13.65 dbm n 26.00 dB
T2 1 2,514633 GHz -13.10 d8m Q factor 176.2 T2 1 2.519351 GHz -14.25 dam Q factor 133.9
L ) - L )i ) L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 11.93 dBm)
276470 GHz
= K ndB 26.00 dB @ ndB 26.00 dB
d \f A B e 14.326000000 MHz " M an 19.221000000 MHz
1 ] Qfactal ™ \l 176.6 n L e %mfmr SEt 131.5
o / . v |
| 1 1
P T i \
04 - 10 d
": 1 ¥ ;
20 d {f l.‘ 20 d ] ‘IL
. VA Vil feto sl o |
0 38 o e v v
-40 ds
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,529545 GHz 13.94 dBm nd@ down 14.326 MH2 M1 2.527647 GHz 11.93 dBm nd@ down 19,221 MHZ
TL 1 2,527747 GHz -11.84 dBm ndd 26.00 dB TL L 2.52545 GHz -13.96 dbm n 26.00 dB
T2 1 2,542073 GHz -11.55 dam Q factor 176.6 T2 1 2.54467 GHz -14.55 dam Q factor 131.5
L U J wa L JU L]

J

Highest Channel / 20MHz / 64QAM

ectrum = ect
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.60 dBm| mili] 11.21 dBm|
2.5648980 GHZ| 2.5549250 GHz
e ModB 26.00 dB & o ndB 26.00 dB
) Py, . 14.416000000 MHz . Bu 18.821000000 MHz
wd 7 SR et AT AVECN 1779 & g S e 195.7
od 0d ; 1
J | |
BUE! ' t
] { ¥
20 d / L !
; f \ |
AR v . il L TV
-40d Y,
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,564898 GHz 12.60 dBm ndB down 14.416 MHz ML 2.554525 GHz 11.21 dém ndB down 18,621 MHz
TL 1 2855277 GHz -13.08 dém nd8 26.00 dB TL 1 2.550529 GHz -14.81 dém nd8 26.00 da
T2 1 2,569693 GHz -13.19 dém  factor 177.9 T2 1 2.569351 GHz -15.55 dém  factor 135.7

J

L I

J

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG012201B
Occupied Bandwidth
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 4.48 9.05 8.97 | 13.46 | 13.46 | 17.82 | 17.86
Middle CH - - - - 4.47 4.49 9.03 9.05 | 1343 | 1340 | 17.86 | 17.86
Highest CH - - - - 4.50 4.49 8.95 9.01 | 13.49 | 1343 | 17.90 | 17.90
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.03 - 13.46 - 17.86 -
Middle CH - - - - 4.52 - 8.99 - 13.49 - 17.86 -
Highest CH - - - - 4.49 - 8.99 - 13.43 - 17.90 -
TEL : 886-3-327-3456 Page Number : A7-12 of 41

FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.93 dBm) 13.08 dBm)
2.50426800 GHz 2.50089200 GHz
20 20
occow Y 4.475524476 MHz 4.475524476 MHz
L e e st Vs Pk Y M 3 . e
10d ¢ L © 104
o d / L 0 di
| " 'i'
-10 d i.' - -10 de E
204 ,f 20d ]
e AV
D YAt s R ATy i s el Ve
oo 2l o
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2504268 GHz 14,93 dam ML 2500892 GHz 13.98 dam
T 1 2,5002522 GHz 9.46 dBm Oce Bw 4.475524476 MHz TL L 25002722 GHz 8.60 dBm Oce Bw 4,475524476 MHz
T2 1 2.5047278 GHz 10.22 dom T2 1 2.5047478 GHz 10.24 dam

L )i ]

Middle Channel /

5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

ectrum - pectrum 2
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.79 dBm| ™Il 13.71 dBm|
2200 GHz
20 20 -
R Oce B 4.465534466 MHz T 0cc Bw
104 5 e At A Rk WY, L s, Jal P L T2
!
od
{
04 -
7 1
20 d f A
30 - / - VT e ~
(WS WY e . S ST
-0 d
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.533222 GHz 14.79 dBm M1 2.535589 GHz 13.71 dBm
TL 1 25327722 GHz 9.90 dBm Occ Bw 4.455534466 MHz TL L 2.5327622 GHz 8.24 dBm Occ Bw 4.485514486 MHz
T2 1 25372378 GHz 8.98 dBm T2/ 1 2.5372478 GHz 7.70 dBm
L U J wa L JU J L]
ectrum = ect
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.69 dBm| mili] 14.10 dBm|
20 2.56753000 GHz, - 2.56861900 GHZ,
I Oce Bw 4.495504496 MHZ, oc ;1? 4.485514486 MHZ|
e T L% 2 e Lo SO \
104 ’l n/ Y VAT 10 di ; ~Mn, Al Fornnl ey 2
od 7 0 1
BUE! -10d /
v
20 d 20 di l\L
(PN A NAAAA AN T il S —
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.56753 GHz 14.69 dBm ML 2.568819 GHz 14.10 dBm
T1 1 2.5652522 GHZ 9.89 dBm oce Bw 4.495504496 MHz T1 1 2.5652622 GHzZ 9.29 dBm oce Bw 4. 485514486 MHZ
T2 1 25697478 GHz 9.43 dbm T2 1 2.5607478 GHz 7.72 dém
— —

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.74 dBm) ™M1[1] 15.73 dBm)
- " 2.5091760 GHz - 2.5062190 GHz]
1] ] X, 050949051 MHz ¥ OccBw £.971028971 MHZ
B ] b . . S T I
10 1 10 7 %
{ / \
od 0 d
| [
-10 df a -10 d
/
204
- Y S S — P
o R | A aea® WAV
a0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.509176 GHz 16.74 dBm ML 2.505219 GHz 15.73 dam
T 1 25004645 GHz 12.17 dBm Oce Bw 9.050943051 MHz TL L 2.5005045 GHz 9.44 dBm Oce Bw £.971028971 MHz
T2 1 2,5095165 GHz 11.20 dam T2 1 25094755 GHz 9.93 dam

L )i ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum - pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.79 dBm) ™M1[1]
13 2.5964990 GHz -
YOcc By 9.030960031 MHz yOcc By
e P T2 TL ™™ B s
' 104 ' ;
i
| od [ \
\I f \
T -10 d \
| | l'L
| 4
20 X
N 7
N \-ﬁﬁ’: n AN i~
7]
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.536499 GHz 16.79 dam ML 2.535538 GHz 15.59 dam
T 1 2,5305045 GHz 10.46 dBm Oce Bw 9.030965031 MHz TL L 2,5304545 GHz 10.27 dBm Oce Bw 9.050949051 MHz
T2 1 2.5395355 GHz 10.55 dam T2 1 2.5395355 GHz 9.94 dam
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ccrum =2 pect
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.15 dBm| mili] 16.74 dBm|
20 wag 2.5655790 GHZ| - 2.5691620 GHz
, N ¥ occ 8051048951 MHz Occ B 9.010989011 MHz
Sanvath s ik Slinalhes va T1 P
10 d ;) 10 d 7 S
/ i
od od t t
/ / \
/ /
BUE! -10d f 1
\ / \
20 d g { |
R = = = VA gy — i 1
) 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2.565579 GHz 16.15 dBm ML 2.563162 GHz 16.74 dBm
TL 1 25605445 GHz 10.62 dBm Oce Bw 8.951048951 MHz TL 1 2.5604845 GHz 9.46 dBém Oce Bw 9.010989011 MHZ
T2 1 2 5604955 GHz 10.27 dBm T2 1 2.5604955 GHz 9.11 dém
— —

L ) ]

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-14 of 41




seasran as. FCC RADIO TEST REPORT Report No. : FG012201B

LTE Band 7
Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.15 dBm) 14.42 dBm)
- 2.5063610 GHz - 2.5117860 GHz]
X Occ B } 13.456549457 MHz 13.456543457 MHz
1, N ey A P AT SN 1 A P -
104 ff it PN | A ~f 104 J AL e e
d P |
a T T o JI \
10 df s I 10 |
/ | {
20 d o w o " f o o
A / et e - v
AN R A NP b A A P e,
ey \n, y
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2506361 GHz 15.15 dam ML 2.511786 GHz 14,42 dBm
T 1 2,5007867 GHz 9.33 dBm Oce Bw 13.456543457 MHz TL L 2.5007867 GHz 9.68 dBm Oce Bw 13.456543457 MHz
T2 1 2.5142433 GHz 10.03 dam T2 1 2.5142433 GHz 9.24 dbm
L ) - L )i ) L

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum = =
Ref Level 30.00 abm  Offset 1150 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.90 0B = RBW 300 kh
o At I0de SWT  12.6ps @ VBW 1MHz  Mode Autc FFT o Att a0 dE SWT 126y @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max 017k Max
MI[1] 14.98 dbm)| MI[1] 14.3% dBm
25905660 GHz 8610 GHz,
= i o {, . 13.426573427 MHz @ i T 13.396603397 MHz
wa L, N wl— e R &
od ' od J
| / \
~1od - L -0 d il
\ / \\
{ 1
20 d 20 d
o /\,J D ] [P AT
30, o
40 df
50 d S0 o
0d 60 d
CF 2.535 GHz 1001 pts Span 30.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 T 2,538566 GHz 14.98 dBm ML 2.533861 GHz 14.34 dBm
TL fy 2,5282867 GHz 9.45 dBm Oce Bw 13426573427 MHz TL L 2.5283167 GHz .97 dam Oce Bw 13396603397 MHz
T2 1 25417133 GHz 10.34 dam T2 1 2.5417133 GHz 5.27 d8m
L U J wa L JU J L]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

pect
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.98 dBm| mili] 14.46 dBm|
20 2.5576150 GHZ| - 2.5580040 GHz
B Oce B : 13486513487 MHz B Oce B 18.426573427 MHz
ey P AT 2 e M L . J
104 ; e | ey 104 = -‘\} ¥, a8 ren N\
/ | [ |
od 7 1 0 f 1
/ | | |
-10d
‘ / \
\ {
20 df =
AL o R, W
Y i S e e Ay
50 -
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 2,557615 GHz 14.98 dBm ML 2.558004 GHz 14.45 dBm
TL 1 28557867 GHz 9.25 dBm oce Bw 13.486513487 MHz T1 1 2.8557567 GHzZ 9.11 dBm oce Bw 13.426573427 MHz
T2 1 25602732 GHz 10.45 dBm T2 1 2.5601833 GHz .58 dbm
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

pectrum &3

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
14.27 dBm) ™M1[1] 13.28 dBm)
- 2.5117580 GHz - 2.5188310 GHZ]
17.822177822 MHz Occ B 17.862137862 MHz
T s o T - n o~
10 di . s ¥ 10 d R <t = £ f
! | /
od { ! 0d |
| \ | ‘
-10 df ] \‘ -10 T
/ | . / \
T @ B L
R i~ “TAASAA A o
A, " M,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.511758 GHz 14,27 dam ML 2.518831 GHz 13.28 dam
T 1 2,5010989 GHz 8.98 dBm Oce Bw 17.822177822 MHz TL L 2.5011289 GHz 7.67 dm Oce Bw 17.862137862 MHz
T2 1 2.5189111 GHz 9.48 dam T2 1 2.518991 GHz 10.57 dam
L ) - L )i ) L

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum o =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) ™M1[1] 12.06 dBm)
- 2.5344410 GHz - 195550 GHZ,
B . Occ B : 17.862137862 MHz i OceiBw 17.862137862 MHz
g i 2 i Y el 5 10 h, P PTRRYES \
\ 7 J
. i \ . ! ‘l
a T T o
/ \ . / !
-10 df T oy -10 T
204 / | 20 [ \
21 j LY, - = Nt e
SN T Ay T i Nt PP
3o | 23p-de
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.539441 GHz 14,39 dam ML 2.539555 GHz 12.86 dam
T 1 2,526049 GHz 10.12 dBm Oce Bw 17.862137862 MHz TL L 25260889 GHz 8.71 dBm Oce Bw 17.862137862 MHz
T2 1 2.5439111 GHz 10.08 dam T2 1 2543951 GHz 10.09 dam
L U J wa L JU J L]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ccrum = ect
Ref Level 30.00 cBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] dBm| mili] 12.70 dBm|
20 2.5554050 GHZ| - 2.5540460 GHz
II' Oce B 17.002007902 MHz M1 Oce B 17.002007902 MHz
10 d J e o feovb e ] P 104 anl X LS Y. - N
od 4 od J |
BUE! -10d ] t
/ / \
20 df - -
YN - A wa]
At A By PN L AR /N
v Bt = ]
W
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,555405 GHz 13.32 dém ML 2.554048 GHz 12.70 dBm
TL 1 2551009 GHz 10.12 dém Oce Bw 17.902097902 MHz TL 1 2.551009 GHz 9.36 dBém Oce Bw 17.902097902 MHz
T2 1 2 5689111 GHz 9.38 dbm T2 1 2.5669111 GHz 7.50 dém
— —

L ) ]

L I ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.45 dBm) ™M1[1] 15.04 dBm)
- 2.50050200 GHz - 2.5059790 GHz]
T Occ B 4.495504496 MHz ¥ Occ 9.030969031 MHZ
T T ) R A\ Af e,
w0 i (NS L . - : 104 Ut por s !
T 1
o d | . 0 di L \
/ / |
10 df -10 o 7
p / / \
20 20d
j I, e v
arrsage e AVl A P, Leunant
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.500502 GHz 13.45 dam ML 2505979 GHz 15.84 dam
T 1 2,5002522 GHz .03 dBm Oce Bw 4,495504496 MHz TL L 25004545 GHz 9.23 dBm Oce Bw 9.030969031 MHz
T2 1 2.5047478 GHz 7.27 dam T2 1 25095155 GHz 8.21 dam
L ) - L )i ) L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum - pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.6a dBm) ™M1[1] 15.13 dBm)
88100 GHz 8990 GHz,
= ™ Occ B 4515 MHz| @ ¥ OccBw £.991008991 MHZ
! e o,
e 1 | IO I oa : Y
7 T / i\
od J | 0d 1
{ L |
\ 10 di / i
4 / \
| 204d / i
\‘I . ! 1 -
VA v Ay - -
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.533881 GHz 12.63 dam ML 2.535899 GHz 15.13 dam
T 1 2,5327423 GHz 7.41 dBm Oce Bw 4.515484515 MHz TL L 25305045 GHz 8.56 dBm Oce Bw £.991008991 MHz
T2 1 2,5372577 GHz 8.15 dam T2 1 25394955 GHz 8.55 dam
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum = ect
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.99 dém| mili]
20 2.56761000 GHz, - 2.8
1 Oce B 4.4B5514486 MHz (] Oce B £.001008991 MHz
04 ES P - — ey 104 TS 2V, o 12
i i / ‘
i |
od od
/ | | !
/ | 1 \
BUE! - -10d "
\
a0 / \ J \
/ \
-~ |
=0 ‘f T~ ! P
| ey o[~ \ - o~ T ——
e = A o o T
L =
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 256761 GHz 11.99 dém ML 2.563541 GHz 13.28 dBm
T1 1 2.5652622 GHZ 5.62 dam oce Bw 4.485514486 MHz T1 1 2.5605245 GHzZ 8.21 dBm oce Bw 8.991008991 MHZ
T2 1 25697478 GHz 4.62 dbm T2 1 2.5605155 GHz 7.85 dém
m — —
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ssamons. FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel /

20MHz / 64QAM

3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 12.89 dBm) ™M1[1] 12.06 dBm)
- 2.5138540 GHz - 2.5149550 GHz]
13.456549457 MHz Oct B 17.862137862 MHz
1 L, d L] X T
0 f v = 10 T~ = i I\
od od +
i , |
-10 df -10 d
. / |
20 d -
N o VA
Iy - ~ra v Wiy
BTV O A o™ e v — s AA
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.513854 GHz 12.89 dam ML 2.514955 GHz 12.86 dam
T 1 2,5007867 GHz 6.28 dBm Oce Bw 13.456543457 MHz TL L 2,501049 GHz 7.99 dm Oce Bw 17.862137862 MHz
T2 1 2.5142433 GHz 8.19 dam T2 1 2.5189111 GHz 8.45 dam

L )i

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™l 12.91 dBm|
191960 GHz
= Oce By @ 17.862137862 MHz
d . g 2 . iha T2
0 ¥ = v 10 F fors <
/ \ /
-10 df - - 10 d -
/ \ [
204 T L 20d ;‘
- o oy I . A
AR AR AR 7t T
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2,539585 GHz 12.40 dBm ML 2.539196 GHz 12.91 dBm
TL 1 2,5282567 GHz 8.72 dBm Occ Bw 13.486513487 MHz TL L 2.526049 GHz 5.93 dbm Occ Bw 17.882137862 MHz
T2 1 2,5417433 GHz 7.30 dam T2 1 2.5439111 GHz 8.29 dom
L U J wa L JU J L]
X: 16216 : 4
ectrum s pect
Ref Level 30.00 GBm  Offsel 1190 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 2.14 dBm mili] 10.67 dBm|
20 2.5 30 GHz - 2.5544860 GHz
[ Oce B 18426573427 MHz Oce B 17.002007902 MHz
b o5 . T -
10 df T T T = < 10 Ir, B ST T v
ad f t od :
| ‘ J '
-0 d -10 di £ ‘I
20 d : 20 di [
/ | i |
A ! )
30 AP / 1 . T -
o R el A A A A VA
-40d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2,559353 GHz 12.14 dBm ML 2.554488 GHz 10.67 dBm
TL 1 2,5557867 GHz 7.70 dam Occ 8w 13.426573427 MHz TL L 2.551049 GHz 6.97 dBm Occ 8w 17.902097902 MHZ
T2 1 25602133 GHz .57 dbm T2 1 2.568951 GHz 6.65 dBm
— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

rum x| Sp um 7
Ref Level 30.00 dBm  Offset 11,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PABS | SPURIGHE CHEK PABS
20 th“H BPURIOUS INE_ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE _ABS PAES
10 dem ﬂ 10 dém ‘n‘
ode f ‘ 0 dem l
-10 dBm [ \ -10 derm f
SPURIDUS_LINE_ABS [ k -20 dem J \ [
-30 dBm / \ -30 dem J \
40 dém { — Jj \M’ J’\ 4 dBm \u PP . -
50 dam L 0 Mgl
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2476 GHz 2494 GHz 1.000 MHz 248917 GHz -39.65 dBm -14.65 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 19.29 dBm -10.71 dB
2.494 GHz 2.495 GHz 1.000 MHz 2,49517 GHz -39.59 dém -26.59 dB 2,570 GHz 2.571GHz | 100.000 kHz 2,57000 GHz -20.25 dBm -10.25 dB
2.496 GHz 2.499 GHz 1.000 MHz 249895 Gz -37.02 dém -27.02 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57128 GHz -36.92 dBm -26.92 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -20.83 dém -10.83 dB 5575 CH= 2 576 Gz 1,000 MHz 267500 GHz 4002 dBm 2702 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50031 GHz 19.64 dBm -10.36 d& > 576 GHz 5 585 GHz 1,000 Mz 5 58140 GHe 4066 cbm ~15.86 db
T ey —
i - J1 £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp ur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PABS

20 dbﬁ"'” EPURIOUS JLINE_ABS PABES ZDdHﬂL.'P' SPURIOUS _LINE_ABS PASS

10 dem 10 dBm

ode

-10 dBm

SPURIDUS_LINE_ABS 1

-30 dBm

40 dBm - : 40 dBm e,

-50 dBm -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | atimit |
2.475 GHz 2.4594 GHz 1.000 MHz 2.49378 GHz -36.31 dBm -11.31d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56838 GHz 6.81 dBm -23.19 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49585 GHz -30.53 dém -17.53 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -26.88 dBm -16.88 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49884 GHz -23.54 dém -13.54 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57114 GHz -22.21 dBm -12.21 dB
2,459 GHz 2.500 GHz 100,000 kHz 2.49955 GHz -27.29 dBm -17.25 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57506 GHz 31.26 dBm 18.26 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50322 GHz 7.25 dBm -22.75 di 2.576 GHz 2.695 GHZ 1,000 MHz 2.67602 GHz 33.40 dBm Z8.40 d&
T —
il i e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG012201B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

um

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 dbife -uumﬁ INE_ABS PASS
10 dBm ﬂ\ 10 dBm : \
0da l 0dBm l
-10 dem 1 -10 dBm ] I
SPURIOUS_LINE_ABS J \ -20 dBm ! \ [
-30 dém / \‘ -30 dBm }J \
c40,dem e e '_nwf f -40 dBm \wﬂi Vet s o
50 dem st [ aPossie
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
2476 GHz £.454 GHz 1,000 MHz 2:49718 GHz -39.31 dBm -14.31 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56963 GHz 19.55 dBm -10.45 dB
2.494 GHz 2.495 GHz 1.000 MHz 249597 GHz -37.57 dBm -24.57 dB 2.570 GHz 2.571GHz | 100.000 kHz 2.57000 GHz -19.79 dBm -9.79 d8
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -32.44 dém -22.44 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.567106 GHz -31.77 dbm 2177 db
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -18.80 dBm -8.60 dB 5575 CH= 2 576 Gz 1,000 MHz 267571 GHz 3789 dBm 489 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 19.95 dBm -10.05 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57894 GHe ~37.54 cbm 1264 db
Y —
i J1 "
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Sp

ur

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS

20 abipe_§PURIOUS LINE ABS ; 20 dhiRE_$PURIOUS LINE_ABS PASS

10 dBm 10 dBm

ods ™ A dBm 1\

-10 d8m ¢ 10 dBm i

SPURIGUS_LINE_ABS j 20 dem | |

30 dam =" -30 dem |

e "" e

-40 dBm -40 dBm

50 dém -50 dBm

-60 dBm -60 dem

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit Rangelow |  RangeUp | RBW | Frequency |___Powerabs | Alimit
2.475 GHz 2.494 GHz 1.000 MHz 249394 GHz -35.71 dBm -10.71 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56778 GHz 5.69 dBm -24.31 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -31.48 dém -18.48 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -29.09 dBm -19.09 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -24.74 dém -14.74 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57169 GHz -25.08 dBm -15.08 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -28.74 dBm -18.74 dB 5 575 GH= 2,576 GHz 1,000 MHz 257510 GHz 32.59 dbm 1956 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50325 GHz .67 dBm -24.33 dB 5.576 GHz 5.505 GHz | 1.000 MH2 3.67600 GHz ~34.50 dBm ~5.50 dB
Y —
il i il [ ]
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